2 ¥ 1
PARTS LIST
Front Side MOU nt ITEM | QTY PART NUMBER DESCRIPTION
J h D 1 1 |10-1020 7 X7 x 16' Tube
onn veere 7 2 |10-1011 300 Saddle
2 & 3 2 [10-1013 400 Saddle
9370R - 94 OR - 947OR RX 4 4 |60-1033 4 x 6 Formed Angle x 11 in
_ 5 1 |10-1525R JD9 R& RX Series Side Plate RH
9520R & RX 9570R & RX 6 1 |10-1525L JD9 R& RX Series Side Plate LH

300 ID:
400 ID:

300 ID:
400 ID:

9620R & RX

JD-9R-18CU-FSM-300R
JD-9R-18CU-FSM-400R

JD-9RX-18CU-FSM-300R
JD-9RX-18CU-FSM-400R

Bolt List

QTY Description Placement

24 3/4 x 2 1/2 Bolts Side Plate to Tractor Frame

24 3/4 in Lock Washer

24 20 mm Harden Flat Washers use with 7/8 in Bolts . .

24 3/4 in Nuts Price List

16 3/4 x 2 1/2 Bolts Saddle Angle to Tube 300 gal w/Tanks $5060.00
16 3/4 Lock Washers 400 gal w/Tanks $5588.00
16 3/4 in Nuts

4 1" x 7" x 9" U Bolts Side Plates to Tube .

2 1" x 7" x 9" U Blots Saddle Angle to Saddle Limitations may apply. Please
16 1" Lock Washers consult API Sales at 800-288-1117.
16 1" Nuts

4 Nylon Straps

2

3






